
 
 
 
 

AGENDA
 

Regular Council Meeting
 

September 14, 2021
6:00 pm

Video Conference
Click the following link:

https://www.youtube.com/channel/UCzuUpFqxcEl8OG-dOYKteFQ
Pages

1. CALL TO ORDER

2. DECLARATIONS OF PECUNIARY INTEREST

3. AMENDMENTS AND APPROVAL OF AGENDA

RECOMMENDATION
THAT the September 14, 2021 regular Council meeting agenda be accepted as
presented.

4. PUBLIC INPUT PERIOD

Public input received by the Clerks Department prior to 4:30 pm on the day of
the meeting will be read aloud during this portion of the agenda.

Submissions will be accepted via email at clerksoffice@town.stmarys.on.ca or in
the drop box at Town Hall, 175 Queen Street East, lower level.

5. DELEGATIONS, PRESENTATIONS, AND PUBLIC MEETINGS
[...]
THAT the Town of St. Marys adopts the following enhanced
proof of vaccination requirements:

Effective September 22, all patrons who attend an
indoor recreational facility who claim a medical
exemption are required to provide a doctor’s note and a
negative COVID-19 test that is not older than 48-hours
old; and

•

Effective October 31, all patrons to an indoor
recreational facility who are 12+ (i.e. eligible to receive
the COVID-19 vaccine based on their age) are required
to show proof of vaccination prior to entry, subject to
Provincial exemptions.

•

8.3. Community Services

Page 4 of 143



8.3.1. DCS 28-2021 Pool Boiler System Replacement 115

RECOMMENDATION
THAT DCS 28-2021 Pool Boiler System Replacement report be
received; and,

THAT the procurement for the replacement of the Pool Boiler
System be awarded to SCT Mechanical Inc. for the procured
price of $66,975.00, inclusive of all taxes and contingencies;
and,

THAT Council consider By-Law 79-2021 and authorize the
Mayor and the Clerk to sign the associated agreement with SCT
Mechanical Inc.

9. COUNCILLOR REPORTS

9.1. Operational and Board Reports

RECOMMENDATION
THAT agenda items 9.1.1 to 9.1.6 and 9.2.1 to 9.2.16 be received.

9.1.1. Bluewater Recycling Association - Coun. Craigmile 118

August Highlights

9.1.2. Library Board - Coun. Craigmile, Edney, Mayor Strathdee 130

August 19 Minutes (draft)

9.1.3. Municipal Shared Services Committee - Mayor Strathdee,
Coun. Luna

9.1.4. Huron Perth Public Health - Coun. Luna

9.1.5. Spruce Lodge Board - Coun. Luna, Pridham

9.1.6. Upper Thames River Conservation Authority

9.2. Advisory and Ad-Hoc Committee Reports

9.2.1. Accessibility Advisory Committee - Coun. Hainer

Page 5 of 143



9.2.2. Business Economic Support and Recovery Task Force - Mayor
Strathdee, Coun. Edney

Committee term concluded August 31, 2021.

9.2.3. Business Improvement Area - Coun. Winter

9.2.4. CBHFM - Coun. Edney

9.2.5. Committee of Adjustment

9.2.6. Community Policing Advisory Committee - Coun. Winter, Mayor
Strathdee

9.2.7. Green Committee - Coun. Pridham

9.2.8. Heritage Advisory Committee - Coun. Pridham

9.2.9. Huron Perth Healthcare Local Advisory Committee - Coun.
Luna

9.2.10. Museum Advisory Committee - Coun. Hainer

9.2.11. Planning Advisory Committee - Coun. Craigmile, Hainer 133

August 23, 2021 Minutes

*Recommendation from Minute Item 5.1 (Public meeting set for
September 28, 2021 at 6:00 pm)

RECOMMENDATION
THAT Council proceeds with a public meeting to consider the
Application for Zoning By-law Amendment (Z03-2021) by
2398315 Ontario Limited (KLM Properties) for 615 Queen Street
East.

9.2.12. Recreation and Leisure Advisory Committee - Coun. Pridham

9.2.13. Senior Services Advisory Committee - Coun. Winter 136

June 28, 2021 Minutes

9.2.14. St. Marys Lincolns Board - Coun. Craigmile

Page 6 of 143



9.2.15. St. Marys Cement Community Liaison Committee - Coun.
Craigmile, Winter

9.2.16. Youth Council - Coun. Edney

10. EMERGENT OR UNFINISHED BUSINESS

11. NOTICES OF MOTION

11.1. Councillor Hainer re: Options for Weir Fountain Refurbishing

RECOMMENDATION
THAT Council direct Public Works to include options for the refurbishing
the Weir Fountain, including the option of retiring the current fountain to
the St Marys Museum as an artifact in their 2022 budget for deliberation.

11.2. Councillor Hainer re: Budget Deliberation for Sidewalk Painting of Pride
Colours in 2022

RECOMMENDATION
THAT Council direct Public Works to include one or more pedestrian
crosswalks in the Downtown core to be painted in the Pride colours in
their 2022 budget for deliberation.

12. BY-LAWS

RECOMMENDATION
THAT By-Laws 77-2021, 78-2021 and 79-2021 be read a first, second and third
time; and be finally passed by Council, and signed and sealed by the Mayor and
the Clerk.

12.1. By-Law 77-2021 Repeal By-laws 46-2020 and 47-2020 regarding
Economic Support and Recovery Task Force

140

12.2. By-Law 78-2021 Agreement with Raezors Inc. for 550 James Street
South (Site Plan)

141

12.3. By-Law 79-2021 Agreement with SCT Mechanical Inc. 142

Page 7 of 143



13. UPCOMING MEETINGS

*All meetings of Council to be live streamed until further notice.

September 21, 2021 - 9:00 am, Strategic Priorities Committee

September 28, 2021 - 6:00 pm, Regular Council and Public Meeting for 615
Queen Street East

14. CLOSED SESSION

RECOMMENDATION
THAT Council move into a session that is closed to the public at _____ pm to
consider closed session agenda items 14.1, 14.2, and 14.3 as authorized under
the Municipal Act, Section 239(2)(d) labour relations or employee negotiations,
(f) advice that is subject to solicitor - client privilege, including communications
necessary for that purpose, and (k) a position, plan, procedure, criteria or
instruction to be applied to any negotiations carried on or to be carried on by or
on behalf of the municipality or local board.

14.1. Minutes CLOSED SESSION

14.2. ADMIN 39-2021 CONFIDENTIAL 151 Water Street Appeal – Settlement
Concept

14.3. ADMIN 40-2021 CONFIDENTIAL COVID-19 Vaccine Policy – Employee
Relations Matters

15. RISE AND REPORT

RECOMMENDATION
THAT Council rise from a closed session at _____ pm.

16. CONFIRMATORY BY-LAW 143

RECOMMENDATION
THAT By-Law 80-2021, being a by-law to confirm the proceedings of September
14, 2021 regular Council meeting be read a first, second and third time; and be
finally passed by Council and signed and sealed by the Mayor and the Clerk.

Page 8 of 143



17. ADJOURNMENT

RECOMMENDATION
THAT this regular meeting of Council adjourns at ______ pm.

Page 9 of 143



 

 

 

 

 
 

Town of St. Marys Wastewater Treatment 
Plant & Collection System 

Operational Report 
Second Quarter 2021 

 
 
 
 
 
 
 
 
 
 
 
Ontario Clean Water Agency, Midwest Region 
Adam McClure, Senior Operations Manger 
Jackie Muller, Business Development Manager 
Issue Date: July 16, 2021 

  

Page 10 of 143



 

Town of St. Marys WWTP & Collection System Operational Reports 2021 Page 2 of 12 

Facility Name: St. Marys Wastewater Treatment Plant & Collection System 
Facility Classification: Class 3 Wastewater Treatment/Class 2 Wastewater 
Collection 
Population Served: 7,200 
Environmental Compliance Approval: 4934-AH9S98 

 
Capacity Information 
Total Design Capacity: 5,560 m3/day 
 

- 2017 Flow 
Data 

2018 Flow 
Data 

2019 Flow 
Data 

2020 Flow 
Data 

2021 Flow 
Data 

Average 
Daily Flow 

(m3/d) 
4,228.26 4,373.87 4,416.46 4,112.89 4,116.70 

% of Average 
Daily Design 

Flow 
76% 79% 80% 74% 74% 

 
- Design 

Flow 
(m3/d) 

2021 
Average 

Daily 
Flow 
(m3/d) 

2021 % 
Capacity 

Design 
Peak 
Flow 
(m3/d) 

2021 
Maximum 

Daily 
Flow 
(m3/d) 

2021 % 
Peak 
Flow 

January 5,560 4,072.23 73% 14,250 4,843 34% 
February 5,560 3,493.57 63% 14,250 4,331 30% 

March 5,560 5,043.39 91% 14,250 7,787 55% 
April 5,560 4,757.23 86% 14,250 6,676 47% 
May 5,560 3,656.94 66% 14,250 4,431 31% 
June 5,560 3,676.87 66% 14,250 5,159 36% 
July 5,560 - - 14,250 - - 

September 5,560 - - 14,250 - - 
October 5,560 - - 14,250 - - 

November 5,560 - - 14,250 - - 
December 5,560 - - 14,250 - - 
Average to 

Date 
- 4,116.70 74% - - - 

Maximum to 
Date 

- - - - 7,787 55% 

 
Operational Description 
Treatment Process 
Raw sewage flows by gravity throughout the system to the wastewater treatment plant.  
Where gravity flow is not possible due to elevation restrictions, raw sewage flows to one 
of the three pump stations. 
 

Page 11 of 143



 

Town of St. Marys WWTP & Collection System Operational Reports 2021 Page 3 of 12 

Inlet Works 
Sewage flows from the collection system and pump stations into the wet well through 
automatic bar screens then through a grit tank and comminutor, the grit is conveyed to a 
bin which is then sent to a landfill. Sewage then flows by gravity to the anoxic tanks. 
 
Anoxic Tanks 
Sewage is split between two circular tanks with submersible mixers. 
 
Aeration Tanks 
Sewage enters an inlet chamber where flows are split to three distribution chambers 
which feed three aeration basins operating in parallel.  
 
Phosphorus Removal 
Aluminum sulphate is added to the channel of the outlet of the aeration tanks in order to 
reduce the phosphorus. 
 
Secondary Clarifiers 
Sewage is split in to four centre feed round clarifiers. Waste activated sludge collected 
here can be transferred from the clarifiers to the aeration, anoxic tanks or waste 
activated equalization tanks. 
 
Disinfection and Discharge 
Effluent passes through two ultraviolet banks containing a total of 112 lamps. A sodium 
hypochlorite liquid feed system is provided for backup chlorination in the event of UV 
failure. 
 
Final effluent is discharged via pipe to a concrete structure on the bank of the Thames 
River. 
 
Sludge Handling 
Waste activated sludge is transferred to one of the two sludge storage tanks on site.  
Currently one of the storage tanks is out of service. Digester supernatant can be 
directed to the aeration or anoxic tanks inlet. 
 
The sludge is dosed with polymer and passes through a rotary drum thickener prior to 
transfer to the sludge storage tank. The sludge storage is the holding tank for the 
centrifuge. The dewatered sludge produced by the centrifuge is then run through the 
Lystek process. Sludge is mixed with potassium hydroxide in a heated mixing tank and 
processed. Product from the mixing tank is pumped to a sludge storage tank equipped 
with an odour control system. Sludge is then loaded to a tanker from an overhead fill 
pipe. 
 
  

Page 12 of 143



 

Town of St. Marys WWTP & Collection System Operational Reports 2021 Page 4 of 12 

Compliance and Exceedance Summary 
• Plant process By-Pass (Apr 21) – A process pipe blockage caused WAS (waste 

activated sludge) to bypass the clarification process and overflowed directly into 
the UV channel; bypassed flow received UV disinfection 
treatment.  Approximately 2-4 m³ of WAS bypassed clarifiers.  

• Final effluent Daily Concentration TSS exceedance (Apr 21) – Final effluent Daily 
Concentration TSS value (25 mg/L) was exceeded on Apr 21, 2021; Apr. 21 
Daily Concentration TSS was 45 mg/L; exceedance was related to reported 
bypass event on this date.  

• Final effluent Daily Concentration Total Phosphorus exceedance (June 01) – 
Final effluent Daily Concentration Total Phosphorus (1.0 mg/L) was exceeded on 
June 01, 2021; June 01 Daily Concentration TP was 1.21 mg/L; exceedance was 
related to industrial load into the system. 

 
Inspections 
The last MECP Inspection occurred on December 7, 2017, typically inspections occur 
every 3-5 years based on the ministry’s scheduling. 
 
Occupational Health & Safety 
The COVID-19 Pandemic Issue was corporately brought to the attention of all OCWA 
staff; precautionary protection measures were implemented at all facilities.  

- Additional PPE and supplies were sourced as applicable. 
- The frequency of facility and vehicle cleaning and surface disinfection was 

increased. 
- Staff re-organization was implemented to meet social distancing requirements 

where applicable.  
- Facility access to required contractors or delivery personal is closely monitored. 

There has been no other health and safety issues reported to date. 
 
General Maintenance and Plant Activities 
 
Water Pollution Control Plant 
The following repairs and maintenance were completed during the first quarter: 

• Clarifier chamber clean out (Jan 5) 
• Centrifuge pinion speed failure and re-adjusted (Jan 13) 
• Raw sewage pump #3 leakage fault pulled for rebuild (Jan 22) 
• Internal recirculation pump painted (Feb 5) 
• RAS pump #5 bearing replacement (Feb 18) 
• Centrifuge main drive motor removed for rebuild (Feb 18) 
• WAS building heater repair (Feb 19) 
• Anoxic tank sensor air-line replacements (Mar 4)  
• Aeration purge valve replacement (Mar 11) 
• KOH line repair (Mar 15) 
• Lystek building overhead door repair (Mar 16) 
• Anoxic tank mixer repair (Mar 18) 

Page 13 of 143



 

Town of St. Marys WWTP & Collection System Operational Reports 2021 Page 5 of 12 

• Backflow preventer replacement WAS building (Mar 23) 
• Replacement sludge storage tank lids installed (Mar 26) 
• Containment area catch basin clean out (Mar 30) 
• Centrifuge solenoid valve replacement (Mar 31) 
• Bridge breaker maintenance (Apr 14) 
• Centrifuge polymer pump repair (Apr 16) 
• Lifting device inspections (Apr 26) 
• Raw sewage exhaust fan repair (May 4) 
• Boiler Annual inspections and maintenance (May 11)  
• Polymer mixer bearing assembly replacement (May 13) 
• Aeration piping repair Cell #2 (May 14) 
• Bi-annual gas sensor calibrations (May 17) 
• Aeration DO sensor repairs and relocation (May 25) 
• Blower building exhaust fan repairs (Jun 6) 
• Carbon replacements in odour control units (Jun 9) 
• Clarifier #2 oil drain line replacement (Jun 9) 
• Exhaust fan rebuilds WAS/RAS buildings (Jun 10)  
• Lystek storage odour control unit silencer replacement (Jun 15)  
• Annual Instrumentation calibration (Jun 16)    

 
Robinson St. Pumping Station 
The following repairs and maintenance were completed during the first quarter:  

• Wet well clean out (Jan 6) 
• Pump #2 failed, removed and installed spare pump (Jan 13) 
• Pump #1 pulled to remove clogged impeller (Feb 10) 

Queen St. Pumping Station 
• Wet well clean out (Mar 23)  

 
Wastewater Collection System 
There were two mainline sewage backups in the collection system during the first 
quarter. The first was on Elgin St E/St. Andrew St S on Jan 21 and the second was on 
Ridgewood Cres on Feb 23.  Blockages were removed and collection returned to 
normal operation.  

• Auger and Camera inspection 15 Sparling Crt. 
• Camera inspection 226 Queen St E  

 
Other 
In January, the annual Generator maintenance was completed as well as the fire 
extinguishers inspections.     
 
  

Page 14 of 143



 

Town of St. Marys WWTP & Collection System Operational Reports 2021 Page 6 of 12 

Alarms/Call-Ins 
January 
No Alarms/Call-Ins  
 
February  
21: WPCP – Blower alarm  
 
March 
No Alarms/Call-Ins 
 
April  
No Alarms/Call-Ins  
 
May 
No Alarms/Call-Ins  
 
June  
29: All facilities – Power failure  
 
Complaints & Concerns 
There were no complaints or concerns identified to date. 
 
Performance Assessment Report 
The total raw flow January to June 2021 was 746,792 m3. The average daily flow to 
date in 2021 was 4116.76 m3/day. 
 

 
 
 

0

50,000

100,000

150,000

200,000

250,000

Ja
n

Fe
b

M
ar Ap

r
M

ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c
Av

g

To
ta

l R
aw

 F
lo

w
s 

 (m
3)

Month 

2020 Total Raw Flows (m3)

2021 Total Raw Flows (m3)

Page 15 of 143



 

Town of St. Marys WWTP & Collection System Operational Reports 2021 Page 7 of 12 

 
 
Raw sewage samples are collected on a monthly basis following the ECA requirements. 
The table below shows the raw sewage sample results for 2021. The ECA does not 
stipulate raw sewage compliance values.  
 
Table 1.  Raw Sewage sample results for 2021.         
 

- BOD5 
(mg/L) 

TSS 
(mg/L) 

TP 
(mg/L) 

TKN 
(mg/L) 

January 343 365 4.8 28.5 
February 319 192 5.6 33.1 

March 535 872 8.8 52.6 
April 827 993 10.8 61.7 
May 367 277 5.5 31.7 
June 346 273 5.7 28.8 
July - - - - 

August - - - - 
September - - - - 

October - - - - 
November - - - - 
December - - - - 

Average To Date 456 495 6.9 39.4 
 

• The effluent is sampled on a weekly basis following the requirements of the ECA.  
The table below summarizes the monthly average results compared against the 
objectives and limits identified in the ECA.  

• There were two daily limit exceedances and one design objective exceedances to 
date in 2021.  
 

0

1000

2000

3000

4000

5000

6000

7000

Ja
n

Fe
b

M
ar Ap

r
M

ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c
Av

g

Av
er

ag
e 

Da
ily

 F
lo

w
 (m

3/
d)

Month 

2020 Average Daily
Flow
(m3/d)

2021 Average Daily
Flow
(m3/d)

Design Average Flow
(5560 m3/d)

Page 16 of 143



 

Town of St. Marys WWTP & Collection System Operational Reports 2021 Page 8 of 12 